TEST REPORT

CERTIFICATE NO.:

PemeHb cTskHOM SOKRET 0,51/1T

TR-14RITO5-7

SUPPLIED TO:

RITTERSHOF CORP.

P/O NO:

P/I NO:

NP-14RITOS

SUPPLIED QTY: 9205 PCS

(1) Description

RATCHET TIE DOWN

C))
2 3 4
_(_) . S . S Actual Breaking Strength
Specification Actual Width Colour
<«
25MM/0.5T/0.5M + 4.5M 25MM ORANGE 855 KG

TEST RESULT

Pass

Fail

TESTED BY:

XIN LU

DATE (dd/mm/yy):

08/08/14






